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ANALYSIS REPORT
S0CC Accreditation Mooz 40

Date: June 7, 2007
Jerico International Beport:  2679-001-193 108
IDENTIFICATION: Sample: Fleece
Received: April 18, 2007

STANDARD: Standard for Electrical Safety In the Workplace NFPA TOE-2004 ERITION,
. TABLE 13LWCHA-APPAREL &
Flame Ressstanl Textile Matenals for Weanng Apparel for Lise by ASTM F 15060174
Electrical Waorkers Exposed to Momentary Electric Arc and Related
Thermal Harards
Table 1: Bequirements, Woven Fabrics
TEST: Flame Resistamce of Textiles {Vertical Test) - As received ASTM D 6413-99

TEST CONDITIONS:  Sample conditioned (210, 65% FEFL):
Clas msed : Methane: Flame .lﬁ;rll.ﬁ] For 12 ssconds;
Specimens tested as recedved,
Date tesied: May 10, 2007

RESLLTS: Individual Dara Avg. &D. =LV Spec.
Afterflame (5] - Length: 0 0 0 0 0 i 0 LK
Aftergiow (s) - Length: 7] " ey S w e AR BT A 0 o 0

Char length (mm) - Lemgth . i . R | glee s . A iaa - B S L
Presence of melting of dripping? - Length: ~~~ No | No Mo ] Vil i R R R T
Afterflame (s) - Width: il i} 0 0 0 it a0 00

Afterglow (s) - Width i i} o 0 0 it EIT ]
e E erss T

Presence of melting or dripping? - With:  ~ No Ne = Ne  No Mo '

REQUIREMENTS: (for all ranges of fabric weight)

Char length, max, : 152 mm (6.0 in.; Afterflame, max., : 2 5

Mo melting and dripping of the test material is permitted

Prepared by: T i rovved by ———
‘ y . 3 .__‘i App by {,—f - :}l
é’ "/:/n-.;' '_fi -'-/_,9" -__E'a{";'
Syivie J;y’. Tech e For: Mam L b eng. Digte: Juna T, 2007
Technician First Wice-Presidant

*=For any informaiion concerming this repord, please condact Martia Filfeaw. **
The repons are ideniidbed by an alphsnumeric code, the last characuer refers 1o the aumber of revizionds), this is emitied i ascending order. The samples in relation bo
thiis dest are retained (o o pericd of 30 days following the expedition day of the wrines repon, umbess other instnictions are peceived. The fees for all services afler the
teses are [ 2500 § per hour and for appraisal in Court, 195,008 per hour, The above repomed eesults refer exclusively o the samphes submamed For evaluation. This
analysis report cannot be partly wsed or reprodisced without CTT Group prior wrilten consent.

3000, rue Boubs, Saint-Hyacinte (Quétcec) CANADA 125 1H3
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ANALYSIS REFORT
SOC Acereditation Mo.: 41

Daate:  June 7, 20607
Jerico International Eeport:  2679-001-193 108
IDENTIFICATION: _ Sample: Fleece
Received: Apsil 18, 2007

STAMDARD: Srandard for Electrical Safety In the Workplace NFPA TOE-200d EDTTION,
, TABLE 130.7(CHE)-APPAREL &
Flame Resistant Textile Materials for Wearing Apparel for Use by ASTM F 1506-02A
Electrical Workers Exposed to Momentary Electric Arc and Related
Thermal Hazards
Table I: Requirements, Woven Fabrics = e
TEST: Determaning the Arc Thermal Performance Valwe of Materials far ASTM F 1950F 1959099
l

TEST CONDITIONS:  Subjective evaluation: (1) Breakapen, (2) Melting, (3] Dripping, (4) Charring, (1) Embriglement, (6} Shrinkage, 1)
lgnitson; Test performed by an external laboratory
Test current: 7.98kA
Arc gap: 127
Dhstance o fabric- 12°
Incident energy range: 15 o 31 cal'om®
Mumber of samples analyzed: 21
Specimens tested after 3 lnundering cycles® as per AATCC 135-2001, procedare (3) IV Adiii) ;
* - o drying following the first two laondenings ;
Washing machine model; Eznmore C1 104460081
Drying machine model: Ingls [DE2 100
Date fested: May 17, 2007

EESULTS: Indevadual Lrata
Afterflame time max. for single Inyer best {1
SpeCifmens, 50

Heat atienuation factor (HAF), % BE8

Subjective evaloation: et o

REQUIREMENTS: (for all ranges of fabric weight)
Afterflame time, max. : 5 5 (for single laver anc (et specimens)
Reported Valves Arc Rating, calfom®: There is no minimum required valve for arc rating

Prepared by g Y " Approved by: (:_F_da——_::,
. LA - - 44 e
g i T ._ gl £
S}'h'l---é{;}'./'::th- - V){ For:  Marti . b eng. Diate: June 7, 20407
Technician First Vice-President

** Far gny information coacerning this report, pleass contacs Martir Filleaw **
The reports ape iestified by & lphasameric code, the last character refers oo e sumber of revisions), this is emitied in ascending onder. The samphes in rebation w0
this best are mevained for & period of ) days following the expedition day of the wimen nepoet, unbess caher instructions are received. The Pees for all services aller the
tests ape 2500 5 per hour and for appraisal in Courl. 195,008 per hour. The above repomed results reder exclusively o the sumples submilbed for evaluanion  This
analysis repoet cannot be partly used or reprodusced wathoul CTT Creoup pror winiben conseni.

000, rue Baulke, Sain-Hyacinthe (Ouébec) CANADA J25 1HS
wwwgetig.com 1 877 288-8378 1 450 TTE-18T0 Fax 1 450 778-3801
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ANALYSIS REFORT
SCC Acereditation No.: 40
Date:  June 7, H007
Jerico Internatianal Report:  2679-001-1931 1B
IDENTIFICATION: Eample: Jersey
Recelved: April 18, 2007

STANDARD: Standard for Electrical Safety In the Workplace NFPA TOE-2004 EDITION,
: TABLE 130.WCHE-AFFAREL &
Flame Resistant Textile Matenals for Wenring Apparel for Lise by ASTM F 1506024
Electrical Workers Exposed to Momentary Electric Arc and Relnbed
Thermal Hazands
Table |: Requirements, Woven Fabrics
TEST: Flame Resistance of Textiles (Vertical Test) - As received ASTM D 6413-90

TES NDITIONS:  Sample conditioned (21°C, 65% R.H.):
(Gias wsed : Meshane; Flame applied for 12 seconds;  —

Specimens tested as received,

Dare sesied: May 10, 2007
RESULTS: Tndividual Data Avg. 5D, %LV  Spec.
Afierflame (s) - Lengrh: 0 0 0 0 0 n 0 X1}
Aﬁugluwull.cn;gmullllﬂll srxsasagunesadaganehges sos sistumL)
Char length (mm) - Leagth: . g e . - M Rl i B 12 s
Presence of melting or dripping? - Length- Mo ] Mo Mo 1 Mo B S
Aferflame (5} - Width: L] 0o a i 0 L1l 0 LK
Aﬁu;ln-\;--;:*..ilr'i'd'u}:m R SR i = o e e e . X i i i
T e P b L Bt Lo g i i Ty ST A Gkl
P e L i o TR kbt o et o T

REQUIREMENTS: (for all ranges of fabric weight)
Char bength, max. : 152 mm (6.0 in,); Afterflame, max. : 2 5
Mo melting and dripping of the test material is permitted.

Prepared by: Approved by

Gt o <z!
Sylvia rﬂ'r-:.' '.IeLh For:  Marti b, eng. Dare: June T, 2007
Te=chnician Firit Vice-Preudeat

“_Furnnyiqurminn concerming this repord, please cowfoc? Marfin Filtega, **
The reperis are idemtified by an alphanumeric code, the last character efers 1 the number of revisioni(s), this s emied in ascending order. The samples in relation o
this test are retained for o period of 30 days following the capedition day of the weitten feport. anless other instroctions ane received. The fees for all services afier the
tesis are | 2500 § per hour and for appraisal in Cowrt, 195.00% per honir. The above mepomed resalts refer exclusively so the samples submitted for evalustion. This
analysis report cannot be partly used or reprochiced without CTT Gindap prior smilen consent

3000, rue Boullé, Sant-Hyacintbe [Chatbec) CANADA J235 1HS
wrw goitgcom 1 87T 288-8378 1 450 TrE-18T0 Fax: 1 450 T7a-3301
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AMALYSIS REPORT
HUC Acereditation Mo 40
Date;  June 7, 2007
Jerico ll'.'tml_limll Beport:  2679-001-1921 1B
IDENTIFICATION: Sample: Jersey
Received; Aprl 18, 2007

ﬁ.&h‘[}rﬁj{[ﬁ: Srandard for Elecincal Safety In the Workplace NFPA TOE-2004 EDITION,
p TABLE 130 TCHE-APPFAREL &
Flame Fesistant Texvle Materials for Wearing Apparel for Use by ASTM F 1506004
Elecirical Workers Exposed 1o Momentary Electric Arc and Relatsd
Thermal Hazards
Table 1| Requircments. Woven Fabrics
TEST: Determining the Arc Thermal Performance ¥ alue of Materials for ASTM F 1930F (950000
Clothing

TEST CONDITIONS: EWJEH“: evaluation; (1) Breakopen, (2) Melting, {3} D'.nppmg (4) Charring, (5) Embrittlement, (6) Shrinkage, T}
[gmition; Test performed by an extemal baboratory.
Test current: 7.58kA
Are gaps 177
Distasce to fabeic: 11°
Incident energy range: 5 o 8 calfem?
MNumber of samgdes analyzed: 21
Specimens tested after 3 laundering cvcles™ as per AATCC 1352000, procedure (33 TV Adii) ;
* : no dfrying following the first two lasnderings ;
Washing machine model: Kenmore CI 04460081
Dirying machine model: Inglis TREZ 100
Diate tested: May 17, 2007

RESULTS: Tndividaal Data

-*.ft:!'ﬂnm: time max, for single layer test 0

SPECIMERS, 5

Average arc rating ( ATPV), caliem?; 6.3

Heat snenuation factor (HAF), %:~ 6w0 0 TTnTTTTommmemeTmmmmeeeee
Subjective evalustion: =~ [(Idd

REQUIREMENTS: (for all ranges of fabric weight)
Adterflame time, max. ; 5 s (for single layer arc test specimens)
Reported Valoes Arc Rating, cal'cm® Thers is no minimum requined value for arc rating.

Frepared by Approved by:

. .- -__ '.-I!,f /
Sylvie Caday, T:-:h For: Hnrtlu—ﬂé b. eng. Date: Jane T, 2007

Technician First Vice-President
“#Far any iaformatics coacerning ks repart, please confect Marin Filteau, **
The repons are idencified by an alphanemenc code, the last character refers 1o the mamber of cevision(s), thiz is emitbed in axcending order. The samiples in pelstion oo
this 1est are retained for 4 peneod of 30 days following the expedition day of the wrilbten nzporl, unbess other instroctions are received. The fess for all services after the
tests are 125.00 % per howr and for appraisal i Couan, 195008 per bour. The abowe neported resulls nefer exchusively to the samples submiited for svaluation. This
analysis repan cannnl be partdy used or reproduced wishous CTT Group priar willen consent

000, rue Boullé, Saint-Hyacinthe (Cudbec) CANADA J25 1HS
W poitgocom 1 87T 288-8378 1 450 FTA-1870 Fax: 1 450 778-3901
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